
Service Parts Catalog Contents

PageSet 6

Chassis

070 Exhaust

CAT

3126

_____________________________________________________________________________ 1

C7

_____________________________________________________________________________ 2

CUMMINS

ISC

_____________________________________________________________________________ 3

ISC05

With: FEATURE 40184 WITH FEATURE 40215-02, 40215-02 WITH 40050-01, 40216-02, -04,
_____________________________________________________________________________ 4

JOHN DEERE

8.1

_____________________________________________________________________________ 5



Models: C4RE
CAT
3126

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001284

1
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
CAT
3126

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001284

1 0038997 TAILPIPE,END,CHROME, C4RE

2 0038846 2 BRACKET,MTG,MUFFLER, C4RE

3 1436138 4 BRACKET,MUFFLER SUPPORT,ROOF EXIT EXH,

4 0050297 MUFFLER,CATALYTIC,CAT 3126, C4RE

5 0049565 PIPE,EXHAUST,FLEX TO MUFFLER,CAT 3126, 

6 1005552 2 CLAMP,EXHAUST,WIDE BAND,4IN

7 1749886 CONNECTOR,FLEXIBLE EXHAUST,4 ID X 10 

8 0049567 PIPE,EXHAUST,TURBO TO FLEX,CAT 3126,C4RE

9 1660844 2 SADDLE,5.00 IN

10 1660836 2 U-BOLT,5.00 IN

11 1328632 4 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

12 0543934 4 NUT,HEX HD,3/8-16,ZINC,LG FLG LK,YEL 

13 1971159 12 PLUSNUT,1/4-20,S25P500

14 1044650 12 CAPSCREW,HEX,FLANGE 1/4-20X7/8 

15 2050839 4 CAPSCREW,HEX HD,3/8-16X1 1/2,GR5,YEL 

16 1327428 4 ISOLATOR,RUBBER,LORD CB-1120-3

17 0839027 4 NUT,HEX HD,3/8-16,GR G,SM FLG LK,YEL 

18 0958504 8 WASHER,FLAT,1 1/2 X 3/4 1/16 THK,NYLON

19 1250646 CLAMP,TURBO EXHAUST,4IN,CAT PART NO 

20 0039836 PANEL,ROOF,MUFFLER,CLOSEOUT, C4RE

21 0864579 16 SCREW,10-16 X 3/4,AB,PH1,PAN HD,SST 

22 0038127 BRACKET,CLOSEOUT,UPPER,EXHAUST, C4RE

23 0056895 PANEL,ROOF EXHAUST,FRONT W/INSERT, C4RE

1
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
CAT
C7

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001285

2
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
CAT
C7

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001285

1 0063438 TAILPIPE,EXHAUST,CHROME,C-7, C4RE

2 0038846 2 BRACKET,MTG,MUFFLER, C4RE

3 1436138 4 BRACKET,MUFFLER SUPPORT,ROOF EXIT EXH,

4 MUFFLER, CATALYTIC, CAT C7 230HP & ABOVE NOT SERVICED BY BLUE BIRD

5 0064139 PIPE,EXHAUST,FLEX TO MUFFLER,CAT C-7, 

6 1005552 2 CLAMP,EXHAUST,WIDE BAND,4IN

7 1749886 CONNECTOR,FLEXIBLE EXHAUST,4 ID X 10 

8 0049567 PIPE,EXHAUST,TURBO TO FLEX,CAT 3126,C4RE

9 1660844 2 SADDLE,5.00 IN

10 1660836 2 U-BOLT,5.00 IN

11 1328632 4 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

12 0543934 4 NUT,HEX HD,3/8-16,ZINC,LG FLG LK,YEL 

13 1971159 12 PLUSNUT,1/4-20,S25P500

14 1044650 12 CAPSCREW,HEX,FLANGE 1/4-20X7/8 

15 2050839 4 CAPSCREW,HEX HD,3/8-16X1 1/2,GR5,YEL 

16 1327428 4 ISOLATOR,RUBBER,LORD CB-1120-3

17 0839027 4 NUT,HEX HD,3/8-16,GR G,SM FLG LK,YEL 

18 0958504 8 WASHER,FLAT,1 1/2 X 3/4 1/16 THK,NYLON

19 1250646 CLAMP,TURBO EXHAUST,4IN,CAT PART NO 

20 0039836 PANEL,ROOF,MUFFLER,CLOSEOUT, C4RE

21 0864579 16 SCREW,10-16 X 3/4,AB,PH1,PAN HD,SST 

22 0819359 CLAMP,SADDLE,4IN EXHAUST PIPE

23 0815621 U-BOLT,4IN,EXHAUST PIPE CLAMP

2
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
CAT
C7

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001285

24 0038127 BRACKET,CLOSEOUT,UPPER,EXHAUST, C4RE

25 0064647 PANEL,EXHAUST,FRT W/INSERT,CAT C7, C4RE

2
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
CUMMINS
ISC

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001286

3
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
CUMMINS
ISC

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001286

1 0067787 TAILPIPE,EXHAUST,CHROME

2 0038846 2 BRACKET,MTG,MUFFLER, C4RE

3 1436138 4 BRACKET,MUFFLER SUPPORT,ROOF EXIT EXH,

4 0067788 MUFFLER,EXHAUST,NELSON,200862A

5 0038929 PIPE,EXH,FLEX TO MUFFLER,ISC,C4RE

6 1005552 2 CLAMP,EXHAUST,WIDE BAND,4IN

7 1749886 CONNECTOR,FLEXIBLE EXHAUST,4 ID X 10 

8 0038930 PIPE,EXH,TURBO TO FLEX,ISC,C4RE

9 1660844 2 SADDLE,5.00 IN

10 1660836 2 U-BOLT,5.00 IN

11 1328632 4 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

12 0543934 4 NUT,HEX HD,3/8-16,ZINC,LG FLG LK,YEL 

13 1971159 12 PLUSNUT,1/4-20,S25P500

14 1044650 12 CAPSCREW,HEX,FLANGE 1/4-20X7/8 

15 2050839 4 CAPSCREW,HEX HD,3/8-16X1 1/2,GR5,YEL 

16 1327428 4 ISOLATOR,RUBBER,LORD CB-1120-3

17 1328632 4 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

18 0839027 4 NUT,HEX HD,3/8-16,GR G,SM FLG LK,YEL 

19 0958504 8 WASHER,FLAT,1 1/2 X 3/4 1/16 THK,NYLON

20 0819359 CLAMP,SADDLE,4IN EXHAUST PIPE

21 0815621 U-BOLT,4IN,EXHAUST PIPE CLAMP

22 1107085 2 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

23 0826297 2 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

3
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
CUMMINS
ISC

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001286

24 0039836 PANEL,ROOF,MUFFLER,CLOSEOUT, C4RE

25 0864579 16 SCREW,10-16 X 3/4,AB,PH1,PAN HD,SST 

26 1328632 4 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

27 0038127 BRACKET,CLOSEOUT,UPPER,EXHAUST, C4RE

28 0056895 PANEL,ROOF EXHAUST,FRONT W/INSERT, C4RE

NI 0056894 PANEL,ROOF EXHAUST,FRONT,INSERT, C4RE

NI 0041708 BLANKET,INSULATION,THERMAL,EXHAUST,ISC

NI 3781861 WIRE,LOCK,032,STAINLESS STEEL(100 FT 

3
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: A3RE, C4RE
CUMMINS
ISC05

With: FEATURE 40184 WITH FEATURE 40215-02, 40215-02 WITH 40050-01, 40216-02, -04,

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001269

4
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: A3RE, C4RE
CUMMINS
ISC05

With: FEATURE 40184 WITH FEATURE 40215-02, 40215-02 WITH 40050-01, 40216-02, -04,

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001269

1 0815621 U-BOLT,4IN,EXHAUST PIPE CLAMP

2 0819359 CLAMP,SADDLE,4IN EXHAUST PIPE

3 1107085 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

4 0826297 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

5 0056357 PIPE ASSY,EXHAUST,PACBRAKE CONNECTION, FEATURE 40050-01

5 0038407 PIPE,EXHAUST,TURBO TO FLEX,ISC05, A3RE

7 1764828 CLAMP,EXHAUST,PACBRAKE C11350

8 1710425 EXHAUST BRAKE ASSY,CUMM 5.9 & 8.3 

9 1908573 FITTING,1/4 TO 1/8,PACBRAKE,C10575

10 1908565 VALVE,QUICK EXH,PACBRAKE,C10556

11 2272870 LOOM,CORRUGATED,BLACK,NYLON,1/2ID,SS

12 0030339 HOSE ASSY,MEDIUM PRESS,3/16 X 72

13 0037126 SCREW,10-32 X 1,F,PH1,PAN HD,YEL ZN DICH

14 2001170 LOCKWASHER,SPLIT RING, 1/4 ,MED,YEL ZN 

15 2001287 NUT,HEX HD,10-32,YEL ZN DICH

16 0065168 SOLENOID,ASSY,PACBRAKE, HDRE

17 0009912 ELBOW,90 DEG,MALE1869X4X4-Z,.25MPT 

18 0654962 TUBING,PLASTIC,1/4 OD,BLACK,SAE J844 TYPE

19 0009906 ELBOW,90 DEG,MALE1869X8-Z,.38MPT X .50T

20 2005718 LOOM,ASPHALTUM,WIRE,5/16IN

21 0042789 PIPE ASSY,EXHAUST,4,PCBRK TO FLEX,ISC05

22 0034337 BRACKET,SUPPORT,EXH,PACBRAKE,ISC,RE

23 0997759 CAPSCREW,HX HD,M8-1.25X25,CL10.9,

4
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: A3RE, C4RE
CUMMINS
ISC05

With: FEATURE 40184 WITH FEATURE 40215-02, 40215-02 WITH 40050-01, 40216-02, -04,

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001269

24 0997742 CAPSCREW,HX HD,M10-1.5X25,CL10.9,

25 1005552 CLAMP,EXHAUST,WIDE BAND,4IN

26 1749886 CONNECTOR,FLEXIBLE EXHAUST,4 ID X 10 

27 1977131 BRACKET ASSY,EXHAUST HANGER,RUBBER,5.62

28 1010024 NUT,HEX HD,1/2-13,GR 8,LG FL,L/N,YEL ZN 

29 0075128 BRACKET,SUPT,MUFFLER INLET PIPE, HDRE

30 1421379 SPACER,.406 X 1.000 X .25

31 0829390 NUT,HEX HD,5/16-18,SER WASHER,YEL ZN 

32 0033952 PIPE,EXHAUST,FLEX TO MUFFLER,ISC05, A3RE

33 1003045 WASHER,FLAT,17/32 X 1 1/16 X 7/64,HDN,

34 0803239 CAPSCREW,HEX HD,1/2-13 X1 1/2,GR8

35 0064989 BRACKET,SUPT,MUFFLER,FRONT,CAT C7,A3RE

36 0559195 CAPSCREW,HEX HD,3/8-16 X 1,GR 8,YEL ZN 

37 0064986 BRACKET,HANGER,MUFFLER,CAT C7,A3RE

38 1744739 CLAMP,BAND,11.15 DIA X 1.25 WIDE

39 MUFFLER CATALYTIC

40 0063955 BRACKET ASSY,SUPPORT,MUFFLER,ACERT,

41 0075127 BRACKET,SUPT,MUFFLER,REAR, HDRE

42 1998970 BRACKET,MTG,EXHAUST PIPE TO SUBFRAME,RE FEATURE 40216

43 1660844 SADDLE,5.00 IN

44 1660836 U-BOLT,5.00 IN

45 0829390 NUT,HEX HD,5/16-18,SER WASHER,YEL ZN 

46 2171809 NUT,HEX HD,3/8-16,ZINC,SM FLG LK,YEL 

4
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: A3RE, C4RE
CUMMINS
ISC05

With: FEATURE 40184 WITH FEATURE 40215-02, 40215-02 WITH 40050-01, 40216-02, -04,

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001269

47 1107085 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

48 0559195 CAPSCREW,HEX HD,3/8-16 X 1,GR 8,YEL ZN 

49 0065007 TAILPIPE,EXHAUST,THRU BUMPER,A3RE WITH FEATURE 40216-02

49 0067113 TAILPIPE,EXH,THRU BMPR&EXT BMPR, A3RE WITH FEATURE 40216-02 & 
40087-02

49 0065004 TAILPIPE,EXHAUST,TURNED DOWN,A3RE WITH FEATURE 40216-02

49 0065002 TAILPIPE,EXH,TRND DN W/EXT BMPR, A3RE WITH FEATURE 40216-02 & 
40087-02

50 2027118 PLUG,1/8 PIPE

51 1250851 CLAMP,EXHAUST,WIDE BAND,5IN

4
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
JOHN DEERE
8.1

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001287

5
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
JOHN DEERE
8.1

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001287

1 0067787 TAILPIPE,EXHAUST,CHROME

2 0038846 2 BRACKET,MTG,MUFFLER, C4RE

3 1436138 4 BRACKET,MUFFLER SUPPORT,ROOF EXIT EXH,

4 0067788 MUFFLER,EXHAUST,NELSON,200862A

5 0042570 PIPE ASSY,EXH,FLEX TO MUFFLER,JD 8.1, C4RE

6 1005552 2 CLAMP,EXHAUST,WIDE BAND,4IN

7 1749886 CONNECTOR,FLEXIBLE EXHAUST,4 ID X 10 

8 0041896 PIPE,EXHAUST,TURBO TO FLEX,JD 8.1,C4RE

9 1660844 2 SADDLE,5.00 IN

10 1660836 2 U-BOLT,5.00 IN

11 1328632 4 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

12 0543934 4 NUT,HEX HD,3/8-16,ZINC,LG FLG LK,YEL 

13 1971159 12 PLUSNUT,1/4-20,S25P500

14 1044650 12 CAPSCREW,HEX,FLANGE 1/4-20X7/8 

15 2028363 4 BOLT,HEX HD,3/8-16,1-1/4,GR 5,YEL ZN DICH

2050839 4 CAPSCREW,HEX HD,3/8-16X1 1/2,GR5,YEL 

16 1327428 4 ISOLATOR,RUBBER,LORD CB-1120-3

17 1328632 4 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

18 0839027 4 NUT,HEX HD,3/8-16,GR G,SM FLG LK,YEL 

19 0958504 8 WASHER,FLAT,1 1/2 X 3/4 1/16 THK,NYLON

20 1250646 CLAMP,TURBO EXHAUST,4IN,CAT PART NO 

22 0864579 16 SCREW,10-16 X 3/4,AB,PH1,PAN HD,SST 

23 1328632 4 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

5
To order, contact your Blue Bird Authorized Dealer

PageSet Number



Models: C4RE
JOHN DEERE
8.1

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set PS0001287

24 2001048 4 WASHER,FLAT,11/32 X 11/16 X 1/16,YEL 

25 2000198 4 SCREW,5/16-18 X 1,D,HEX HD,YEL ZN DICH

26 0042824 BLANKET,INSULATION,THERMAL,EXH,JD 8.1, 

27 1444009 INSULATION,WRAP,EXHAUST PIPE,TURBO,TCFC

28 1106871 CLAMP,HOSE,LINED,3IN

29 0038127 BRACKET,CLOSEOUT,UPPER,EXHAUST, C4RE

30 0056894 PANEL,ROOF EXHAUST,FRONT,INSERT, C4RE

31 0056895 PANEL,ROOF EXHAUST,FRONT W/INSERT, C4RE

NI 0042824 BLANKET,INSULATION,THERMAL,EXH,JD 8.1, 

NI 3781861 WIRE,LOCK,032,STAINLESS STEEL(100 FT 

5
To order, contact your Blue Bird Authorized Dealer

PageSet Number




